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POCKET GUIDE OVERVIEW

The following resource contains figures from the
2022 ACC Expert Consensus Decision Pathway on
the Role of Nonstatin Therapies for LDL-Cholesterol
Lowering in the Management of Atherosclerotic
Cardiovascular Disease (ASCVD) Risk to guide
clinician decision-making on the optimization

of statin therapies in accordance with clinical
guidelines and practical guidance on the use of
nonstatin therapies.

This resource is only an excerpt from the
manuscript published in Journal of the American
College of Cardiology (JACC) and the full
publication should be reviewed for important
context and additional information.

To access the full manuscript,
please scan this QR code.
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FIGURE 1. Summary of Patient Populations,
Factors, and Strategies to Consider

Secondary
prevention

Primary

prevention

Adults with

Afiults with primary severe Ad}ults with Adu!ts without
clinical ASCVD hypercholesterolemia diabetes diabetes
— (LDL-C 190 mg/dL
[24.9 mmol/L])
+ L 2 +

FACTORS TO CONSIDER:

* Adherence to lifestyle modifications and adherence to evidence-based,
guideline-recommended statin therapy

« Patient on guideline-recommended statin therapy
* Risk-enhancing factors
* Control of other risk factors

« Clinician-patient decision about the potential benefits, potential harms, and
patients preferences with regard to the addition of nonstatin therapies

* Percentage LDL-C reduction and absolute LDL-C or non-HDL-C level achieved
* Monitoring of response to lifestyle modifications, adherence, and therapy

* Cost of therapy

* Statin-associated side effects

* Persistent hypertriglyceridemia

L 2

OPTIONAL INTERVENTIONS TO CONSIDER IN APPROPRIATE
PATIENT GROUPS:

« Referral to a lipid specialist and registered dietitian/registered dietitian
nutritionist

* Ezetimibe

« Bile acid sequestrants
* PCSK9 mAbs*

* Bempedoic acid

* Inclisiran

 LDL apheresis may be considered by lipid specialist for patients with familial
hypercholesterolemia

* Lomitapide (only in HoFH)

* Evinacumab (only in HoFH)

Please refer to the manuscript for footnote information.
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FIGURE 2A. Adults With Clinical ASCVD at Very High Risk*
on Statin Therapy for Secondary Prevention

Adults with clinical ASCVD at very high risk* on statin therapy
for secondary prevention

!

250% LDL-C reduction and LDL-C <55 mg/dL
(or non-HDL-C <85 mg/dL) on maximally-tolerated statin therapy®

1. Evaluate and optimize lifestyle modifications, adherence to
guideline-recommended statin therapy, risk factor control,
and SASEs

2.Increase to high-intensity statin therapy, if not already taking"

l

250% LDL-C reduction and LDL-C <55 mg/dL
(or non-HDL-C <85 mg/dL) on maximally-tolerated statin therapy*

Decision for
no ad nal
medication

Consider the following as the initial nonstatin agent
—> and addition of other agents as needed to achieve desired
reduction of LDL-C®"

Consider ezetimibe

and/or PCSK9 mAb May consider

bempedoic acid
or inclisiran™

|

250% LDL-C reduction .
and LDL-C <55 mg/dL 250% LDL-C reduction
(or non-HDL-C <85 and LDL-C <55 mg/dL

mg/dL) on maximally- (or non-HDL-C <85

tolerated statin therapy* mg/dL) on
tolerated statin therapy*

v

Monitor adherence to lifestyle
modifications, medications, and
LDL-C response to therapy. If
persistent hypertriglyceridemia,**
refer to the 2021 ACC
ECDP on Management of
>‘ Hypertriglyceridemia'®

1. Referral to lipid
specialist

2.Referral to RD/RDN

*See Table 1 for criteria for defining patients at very high risk.
Please refer to the manuscript for additional footnote information.
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FIGURE 2B. Adults With Clinical ASCVD, Not at Very High Risk*,
on Statin Therapy for Secondary Prevention

Adults with clinical ASCVD who are not at very high risk*, on
statin therapy for secondary prevention

l

250% LDL-C reduction and LDL-C <70 mg/dL (or non-HDL-C
<100 mg/dL) on maximally-tolerated statin therapy™

1. Evaluate and optimize lifestyle - " ©
guideline-recommended statin therapy, risk factor control,
and SASEs

2

.Increase to high-intensity statin therapy, if not already taking®

|

250% LDL-C reduction and LDL-C <70 mg/dL (or non-HDL-C
<100 mg/dL) on maximally-tolerated statin therapy"

Consider the following as the initial nonstatin agent
—» and addition of other agents as needed to achieve desired

reduction of LDL-C*
1
1
1
1
1

Decision for
no additional
medication

Consider
ezetimibe May consider 3
adding or
replacing with
PCSK9 mAbS"

May consider

bempedoic acid
or inclisiran™

L2 v

@ 250% LDL-C reduction and 250% LDL-C reduction and

LDL-C <70 mg/dL (or LDL-C <70 mg/dL (or
non-HDL-C <100 mg/dL) non-HDL-C <100 mg/dL)
on maximally-tol J on maximally-tol y
statin therapy™ statin therapy

modifications, medications,

1. Referral to lipid and LDL-C response to
specialist therapy. If persistent
hypertriglyceridemia,**
2.Referral to RD/RDN refer to the 2021 ACC
ECDP on Management of
Hypertriglyceridemia®®

L3

Monitor adherence to lifestyle

*See Table 1 for criteria for defining patients at very high risk.
Please refer to the manuscript for additional footnote information.
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FIGURE 2C. Adults With Clinical ASCVD and Baseline LDL-C 2190 mg/dL Not
Due to Secondary Causes Without Clinical or Genetic Diagnosis of Familial
Hypercholesterolemia, on Statin Therapy for Secondary Prevention

Adults with clinical ASCVD and baseline LDL-C 2190 mg/dL
not due to secondary causes* without clinical or genetic
diagnosis of FH, on statin therapy for secondary prevention

!

250% LDL-C reduction and LDL-C <70 mg/dL (or non-HDL-C
<100 mg/dL) on maximally-tolerated statin therapy®

1. Evaluate and optimize lifestyle modifications, adherence to
guideline-recommended statin therapy, risk factor control,
and SASEs

2.Increase to high-intensity statin therapy, if not already taking

3. Consider referral to lipid specialist and RD/RDN for all patients,
especially for HoFH?

250% LDL-C reduction and LDL-C <70 mg/dL (or non-HDL-C
<100 mg/dL) on maximally-tolerated statin therapy®

Consider the following as the initial nonstatin agent Decision for
and addition of other agents as needed to achieve desired no additional
reduction of LDL-CS" medication

Consider
ezetimibe
and/or May consider
PCSK9 mAb bempedoic acid
or inclisiran™

May consider
LDL apheresis
under care of lipid
specialist**

250% LDL-C reduction and LDL-C <70 mg/dL
(or non-HDL-C <100 mg/dL) on
maximally-tolerated statin therapy"

v ¥ v

Monitor adherence to
lifestyle modifications,
medications, and
LDL-C response to
therapy. If persistent

hypertriglyceridemia,*

refer to the 2021 ACC
ECDP on Management of

Hypertriglyceridemia#*

1. Referral to lipid
specialist

2.Referral to RD/RDN

Please refer to the manuscript for footnote information.

NONSTATIN STRATEGIES AND THERAPIES FOR LDL-C LOWERING 5



FIGURE 2D. Adults With Clinical ASCVD at Very High Risk* and Baseline
LDL-C 2190 mg/dL Not Due to Secondary Causes and With Clinical

Diagnosis or Genetic Confirmation of Familial Hypercholesterolemia,
on Statin Therapy for Secondary Preventi

Adults with clinical ASCVD at very high risk* and baseline
LDL-C 2190 mg/dL not due to secondary causes' with clinical
diagnosis or genetic confirmation of FH, on statin therapy for

secondary prevention

250% LDL-C reduction and LDL-C <55 mg/dL (or non-HDL-C
<85 mg/dL) on maximally-tolerated statin therapy*

1. Evaluate and optimize lifestyle modifications, adherence to
guideline-recommended statin therapy, risk factor control, and
SASEs

2.Increase to high-intensity statin therapy if not already taking

3.Consider referral to lipid specialist and RD/RDN for all patients,
especially for HoFHS"

250% LDL-C reduction and LDL-C <55 mg/dL (or non-HDL-C
<85 mg/dL) on maximally-tolerated statin therapy*

Decision for
no additional
medication

Consider the following as the initial nonstatin agent and
— addition of other agents as needed to achieve adequate
reduction of LDL-C'

Consider
ezetimibe
and/or May consider
PCSK9 mAb || bempedoic acid May consider
orinclisiran®** evinacumab,
lomitapide, and/or
LDL apheresis
for HoFH under care
of lipid specialist't

250% LDL-C reduction and LDL-C <55 mg/dL
(or non-HDL-C <85 mg/dL) on
maximally-tolerated statin therapy*

v 2

Monitor adherence to
lifestyle modifications,
medications, and LDL-C
response to therapy.
If persistent

hypertriglyceridemia,

refer to the 2021 ACC
ECDP on Management of

Hypertriglyceridemias

1. Referral to lipid
specialist

2. Referral to RD/RDN

*See Table 1 for criteria for defining patients at very high risk.
Please refer to the manuscript for additional footnote information.
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FIGURE 3. Adults Without Clinical ASCVD and With Baseline
LDL-C 2190 mg/dL Not Due to Secondary Causes on Statin
Therapy for Primary Prevention

Adults without clinical ASCVD and with baseline
LDL-C 2190 mg/dL not due to secondary causes,*
on statin therapy for primary prevention

!

250% LDL-C reduction (and LDL-C <100 mg/dL or non-HDL-C
<130 mg/dL) on maximally-tolerated statin therapy™

1. Evaluate and optimize lifestyle modifications, adherence to
guideline-recommended statin therapy, risk factor control,
and SASEs

2.Increase to high-intensity statin therapy, if not already taking

3. Consider referral to lipid specialist and RD/RDN for all patients,
especially for HoFH*

250% LDL-C reduction (and LDL-C <100 mg/dL (or non-HDL-C
<130 mg/dL) on maximally-tolerated statin therapy®

Consider the following as the initial nonstatin agent
and addition of other agents as needed to achieve desired
reduction of LDL-C5"

Decision for

medication

Consider
ezetimibe
and/or May consider
PCSK9 mAb bempedoic acid
or inclisiran?*

May consider
evinacumab,
lomitapide, and/or
LDL apheresis for
HoFH under care
of lipid specialist™

250% LDL-C reduction (and LDL-C <100 mg/dL
or non-HDL-C <130 mg/dL) on maximally-tolerated @
statin therapy/other medications’ l

Monitor adherence to
lifestyle modifications,
medications, and LDL-C
response to therapy.
If persistent

hypertriglyceridemia,

refer to the 2021 ACC
ECDP on Management of

Hypertriglyceridemiai®

1. Referral to |
specialist

2.Referral to RD/RDN

Please refer to the manuscript for footnote information.
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FIGURE 4. Adults With Diabetes and Without ASCVD and Baseline
LDL-C <190 mg/dL on Statin Therapy for Primary Prevention

Adults aged 40-75 years with diabetes and without clinical Adults aged 20-39 years with CV risk
ASCVD and baseline LDL-C <190 mg/dL, factors and/or diabetes-specific risk
on statin therapy for primary prevention enhancers or aged >75 years

All'individuals should be considered for at least l
moderate-intensity statin therapy

1. Calculate 10-year risk and consider diabetes risk enhancers*

i

2.Eval and optimize lifestyle adherence to
guideline-recommended statin therapy, risk factor control, and SASEs

3.Referral to RD/RDN

230-49% LDL-C reduction
(and LDL-C <100 mg/dL or
non-HDL-C <130 mg/dL) on at least
moderate-intensity statin therapy"

10-year risk 27.5%,
diabetes-specific risk
enhancers, or subclinical
atherosclerosis

Increase to high-intensity
statin therapy

Increase to

high-intensity
statin therapy

250% LDL-C reduction (and
LDL-C <70 mg/dL or
non-HDL-C <100 mg/dL)
on maximally-tolerated
statin therapy"

May consider ezetimibe*

Monitor adherence to lifestyle
modifications, medications, and LDL-C
response to therapy. If persistent
hypertriglyceridemia,® refer to the
2021 ACC ECDP on Management
of Hypertriglyceridemia"

Please refer to the manuscript for footnote information.
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FIGURE 5. Adults Without Clinical ASCVD or
Diabetes (LDL-C 70-189 mg/dL)

Adults aged 20-39 years
Estimate lifetime risk to encourage
lifestyle approaches to reduce
ASCVD risk

Adults aged 40-75 years and LDL-C 70 to
189 mg/dL without diabetes
10-year ASCVD risk estimate begins risk discussion

Refer to
Section 5.4

Adults aged >75 years
Individualize approach

Refer to
Section 5.4

+ + 2 R
<5% 5% to <7.5% 27.5% to <20% 220%
Low risk Borderline Intermediate High risk
risk risk

[ If CAC is measured, see Figure 6 and Section 5.5 ]

1

30% to 49% reduction LDL-C
(and LDL-C threshold <100 mg/dL)
on moderate-intensity statin

v

>50% reduction
LDL-C (and LDL-C
threshold

<70 mg/dL)

v

Increase to high-intensity
statin therapy

May be
reasonable to
consider ezetimibe

Monitor adherence to lifestyle, medication if
prescribed, and LDL-C response to therapy.
If persistent hypertriglyceridemia,* refer to the

2021 ACC ECDP on of
Hypertriglyceridemia®

Please refer to the manuscript for footnote information.
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FIGURE 6. Incorporation of Subclinical Atherosclerosis Imaging into
Risk Assessment and Treatment for Adults Without Clinical ASCVD
or Diabetes or LDL-C 2190 mg/dL

Adults for whom there is clinical uncertainty regarding Adults for whom there is existing
oo Restanocloeoiistatiy documentation or an incidental finding
therapy after quantitative risk assessment and oS e el
e promly - . . A
(melelizg) atherosclerosis.

p
of risk-enhancing factors (see Table 2)
I

5% to <7.5% 27.5% to <20%
Borderline risk Intermediate risk

l l

Consider measuring CAC score ]
_ CAC score 1 to CAC score CAC score
CAC score =0 AU 99 AU and <75" 2100 AU or 275" 1,000 AU
percentile for percentile for
age/sex/race age/sex/race
Consider Sonsidey Consider
. N moderate- to . . .
Consider deferring moder_ate-mtensnty ity hlg}.\-mtensny —
statin therapy and statin therapy. statin therapy statin therapy
remeasuring CAC
in 3-5 years unless 1 1

diabetes, LDL-C
2190 mg/dL,
family history
of premature

CHD, or cigarette
smoking are
present; if any
high-risk
condition
is present,
recommend
statin therapy
(see Figure 5 Increase to
for additional high-intensity
considerations) statin therapy

250% reduction LDL-C
(and LDL-C
threshold <70 mg/dL)

30% to 49% reduction
LDL-C (and LDL-C
threshold <100 mg/dL
on moderate-intensity
statin therapy)

% LDL-C reduction
based on statin
intensity (and LDL-C

threshold <70 mg/dL)

May be
reasonable
to consider
ezetimibe

May be
reasonable

to consider
ezetimibe

250% reduction
LDL-C
(and LDL-C
threshold
<70 mg/dL)

May be
reasonable
to consider
PCSK9 mAb

Monitor adherence to lifestyle, medication if prescribed, and LDL-C response to therapy.
If persistent hypertriglyceridemia,* refer to the 2021 ACC ECDP
on M of Hypertriglyceri it

Please refer to the manuscript for footnote information.
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FIGURE 7. Adults With Possible Statin-Associated
Side Effects

Adults with SASEs with
rhabdomyolysis or
autoimmune reaction
(see Section 5.6)

[ Adults with possible SASEs

Intolerant of at least 2 statin therapies with 1 attempt at the lowest
FDA-approved daily dose and a trial of alternative dosing regimens

|

{ Consider referral to lipid specialist or drug therapy options below J

|

L

l

!

l

Adults with clinical

ASCVD at very clﬁlijct;llt SA‘éV(I:t\I'}D ﬁﬁ:ltasl ‘zgg’;g Adults without Adults without
high risk or with B clinical ASCVD clinical ASCVD
baseline notat el and with diabetes or diabetes*
LDL-C 2190 mg/dL very high-risk LDL-C =190 mg/dL
+ v L 2 2 2
Consider Consider first-
e line therapy with
ﬁvrvsi:ﬂlzzettri];rif)zy Consider first- ezetimibe and/or Consider Consider
and/or PCSK9 mAb,S line therapy with PCSK9 mAb,® first-line therapy first-line therapy
o £ ezetimibe and/or second-line therapy with ezetimibe, with ezetimibe,
2 PCSK9 mAbS and with bempedoic second-line therapy second-line therapy

with bempedoic
acid or inclisiran,*
and third-line
therapy with
evinacumab
for HoFH

second-line therapy
with bempedoic
acid or inclisirant

acid or inclisiran,*
and third-line
therapy with
evinacumab
for HoFH

with BASt
and third-line
therapy with
bempedoic acid"

with BAS,t
and third-line
therapy with
bempedoic acid"

For consideration of the addition of nonstatin therapy,
consult Figures 2-6, as relevant to the patient’s clinical scenario

Please refer to the manuscript for footnote information.
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TABLE 1. Criteria for Defining Patients at Very High Risk*
of Future ASCVD Events

Major ASCVD Events

Recent ACS (within the past 12 mo)

History of Ml (other than recent ACS event listed above)

History of ischemic stroke

Symptomatic PAD (history of claudication with ABI <0.85 or previous
revascularization or amputation)

High-Risk Conditions
Age 265y

Heterozygous familial hypercholesterolemia

History of prior coronary artery bypass surgery or percutaneous
coronary intervention outside of the major ASCVD event(s)

Diabetes

Hypertension
CKD (eGFR 15-59 mL/min/1.73 m?)
Current smoking

Persistently elevated LDL-C (LDL-C =100 mg/dL [>2.6 mmol/L]) despite
maximally tolerated statin therapy and ezetimibe

History of congestive HF

*Very high risk includes a history of multiple major ASCVD events or one major ASCVD event and
multiple high-risk conditions.

ABI = ankle-brachial index; ACS = acute coronary syndrome;

ASCVD = atherosclerotic cardiovascular disease;

CKD = chronic kidney disease;

eGFR = estimated glomerular filtration rate;

HF = heart failure; LDL-C = low-density lipoprotein cholesterol;

MI = myocardial infarction;

PAD = peripheral artery disease
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LIPID MANAGER AND LDL-C
LOWERING THERAPIES

As an additional complement to this Expert Consensus
Decision Pathway, ACC updated the LDL-C Lowering Therapy
tool (within the Lipid Manager app).

Clinicians can use this tool to:

e Estimate ASCVD risk

e Review customized lifestyle and statin initiation advice

e Assess patient-specific response to lipid-lowering therapy

e Determine when and which nonstatin therapies should be
considered

e Recommend lifestyle intervention and pharmacological
management of high-risk patients with persistent
hypertriglyceridemia

E_ To access the tool, please scan this
QR code or visit: Tools.ACC.org/LDL
[=]i 4 =]
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http://Tools.ACC.org/LDL

medication management of lipids, visit:
ACC.org/ClinicalSolutionsLipids

This pocket guide is supported by:

cSPERION

: - ©2023, American College of Cardiology E



https://www.acc.org/clinicalSolutionslipids

